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PACKAGE LEAFLET: INFORMATION FOR THE USER

Levofloxacin Kabi 5mg/ml solution for infusion.

Levofloxacin

Read all of this leaflet carefully before you start using this medicine.
- Keep this leaflet. You may need to read it again.
- If you have any further questions, ask your doctor or pharmacist.
- This medicine has been prescribed for you. Do not pass it on to others. It may harm them, even if their 

symptoms are the same as yours.
- If  any of the side effects gets serious, or if you notice any side effects not listed in this leaflet, please 

tell your doctor or pharmacist.

In this leaflet: 
1. What Levofloxacin Kabi is and what it is used for
2. Before you are given Levofloxacin Kabi
3. How Levofloxacin Kabi is given
4. Possible side effects
5. How to store Levofloxacin Kabi 
6. Further information

1. WHAT LEVOFLOXACIN KABI IS AND WHAT IT IS USED FOR

Levofloxacin Kabi is an antibiotic of the fluoroquinolone class. Antibiotics medicines work by killing 
bacteria that cause infections.  
Levofloxacin Kabi is indicated in adults for the treatment of the following infections:
- Community-acquired pneumonia. 
- Complicated (difficult to treat) urinary tract infections including pyelonephritis (infection of the 

kidney). 
- Chronic infection of the prostate.
- Skin and soft tissue infections.

2. BEFORE YOU ARE GIVEN LEVOFLOXACIN KABI 

Do not use Levofloxacin Kabi
- if you are allergic (hypersensitive) to levofloxacin, to any other quinolone antibiotic or to any of the 

other ingredients of Levofloxacin Kabi.
- if you suffer from seizure disorders (epilepsy).
- if you have ever had tendons problems (e.g. tendinitis) related to treatment with fluoroquinolone 

antibiotics. This is because there is a risk of getting similar problems with Levofloxacin Kabi, including 
tendon rupture.

- in children or growing teenagers (under 18 years old). The infusion is only intended for adults and must 
not be given to children or growing teenagers since it could harm the cartilage of their growing bones.

- if you are pregnant or breast-feeding.

Take special care with Levofloxacin Kabi 
- if you experience symptoms of tendinitis (tendon pain and inflammation). Levofloxacin Kabi may, in 

rare cases, cause pain and inflammation in tendons, particularly in elderly patients and patients taking 
corticosteroids (cortisone and similar medicines). If you experience any tendon complaints whilst or 
shortly after receiving the infusion, you should tell your doctor immediately and rest the affected limb to 
avoid tendon damage. Please also see “Do not use” section.

- if you develop severe, persistent and/or bloody diarrhoea during or after treatment. If this occurs, you 
should tell your doctor immediately. This may be a sign of a serious bowel inflammation 
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(pseudomembranous colitis) which may occur following treatment by antibiotics, and it may be 
necessary to stop treatment and start specific therapy.

- if you are predisposed to seizure (fits), for example if in the past you have experienced brain damage 
(such as stroke or severe brain injury). In these cases, your risk of getting seizure (fits) is increased if 
you are treated with Levofloxacin Kabi. Make sure your doctor knows about your medical history, so he 
can give you appropriate advice. Please also see “Do not use” and “Using other medicines” sections.

- if you have a family history of, or suffer from glucose-6-phosphate dehydrogenase deficiency (a rare 
hereditary disease). Fluoroquinolone antibiotics may cause destruction of red blood cells (haemolysis) in
patients suffering from this hereditary disease so Levofloxacin Kabi should be used with caution in 
these patients. 

- if you have kidney problems (renal insufficiency), since you may need a lower dose of this medicine.
- If you experience serious allergic reactions (hypersensitivity reactions) such as angioedema (swelling of 

the face, lips, tongue or throat) up to anaphylaxis. If you have symptoms of an allergic reaction the 
administration of Levofloxacin Kabi should be stopped immediately you should tell your doctor straight 
away.

- If you are diabetic and are receiving treatment with an oral hypoglycemic agent (e.g., glibenclamide) or 
with insulin, you may experience hypoglycaemia (very low blood glucosl). A regular check of your 
blood sugar is also recommended.

- do not stay out in strong sunlight for unnecessarily long periods and protect yourself carefully from 
ultraviolet radiation. Do not use sun beds. This is because some patients become more sensitive to light 
whilst receiving the infusion (sun-burn like reactions).

- if you suffer or have suffered from a psychiatric disease.
- If you have heart problems, caution should be taken when using this kind of medicine, if you were born 

with or have family history of prolonged QT interval (seen on ECG, electrical recording of the heart), 
have salt imbalance in the blood (especially low level of potassium or magnesium in the blood), have a 
very slow heart rhythm (called ‘bradycardia’), have a weak heart (heart failure), have a history of heart 
attack (myocardial infarction), you are female or elderly or you are taking other medicines that result in 
abnormal ECG changes (see section Using other medicines). 

- If you experience decrease in movement or loss of sensation (numbness) the administration of 
Levofloxacin Kabi should be stopped immediately you should tell your doctor immediately.

- If you experience signs and symptoms of liver problems, such as anorexia, jaundice, dark urine, itching 
or tender abdomen the administration of Levofloxacin Kabi should be stopped immediately you should 
tell your doctor immediately.

In very rare cases, psychotic reactions reported in patients receiving quinolones, including levofloxacin have 
progressed to suicidal thoughts and self-harming behaviour. If you notice suicidal or self-harming thoughts, 
please contact your doctor immediately.

Using other medicines
Please tell your doctor if you are taking or have recently taken any other medicines, including medicines 
obtained without a prescription.
Tell your doctor if you are using or have recently used any of the drugs listed below:

- Theophylline (used to treat asthma and long-term breathing difficulties), fenbufen or similar non-
steroidal anti-inflammatory drugs used to treat pain and inflammation may increase the risk of getting 
fits when taken with levofloxacin.

- Anticoagulants (to thin your blood) e.g. warfarin. Levofloxacin Kabi may lead to an increase in 
bleeding.

- Medicines that can alter your heart rhythm: medicines that belong to the group of anti-arrhythmics (e.g. 
quinidine, hydroquinidine, disopyramide, amiodarone, sotalol, dofetilide, ibutilide), tricyclic 
antidepressants, some antimicrobials (that belong to the group of macrolides), some antipsychotics. .

- Ciclosporin (used to prevent transplant rejection and conditions caused by inappropriate immune system 
responses). The blood levels of ciclosporin may be increased when taken with levofloxacin. Blood 
levels may need to be monitored and your dose adjusted.

- Probenecid (to treat gout) and cimetidine (used to treat stomach problems) may increase the blood level 
of levofloxacin if taken together.
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Pregnancy and breast-feeding
Ask your doctor or pharmacist for advice before taking any medicine.
Levofloxacin Kabi must not be used during pregnancy or breast-feeding as levofloxacin could damage the 
cartilage of your baby.

Driving and using machines
Some side effects like dizziness, drowsiness and visual disturbances may affect your ability to drive and use 
machines (please also see section 4 “Possible side effects”). Do not drive or use any tools or machines if 
you feel that your ability to concentrate and react is impaired.

Important information about some of the ingredients of Levofloxacin Kabi 
This medicinal product contains 15.4 mmol (354,2 mg) of sodium per 100 ml. To be taken into 
consideration by patients on a controlled sodium diet.

3. HOW LEVOFLOXACIN KABI IS GIVEN

Levofloxacin Kabi is administered by slow intravenous infusion (drip infusion) once or twice daily.
The dose of Levofloxacin Kabi depends on the type and severity of the infection.
Your doctor will decide how to give your medicine.
The technical information for administration is described in a specific section intended for your doctor and 
nurse, at the end of this leaflet.

Dosage in patients with normal kidney function (creatinine clearance above 50ml/min)

Indication Daily dose regimen
Community-acquired pneumonia 500 mg once or twice daily
Complicated (difficult to treat) urinary tract infections including 
pyelonephritis (infection of the kidney)

250 mg once daily (can be increased in 
cases of severe infection)

Chronic infection of the prostate 500 mg once daily
Skin and soft tissues infection 500 mg twice daily

Dosage in patients with kidney problems (creatinine clearance lower than or equal to 50ml/min)
If you have kidney problems you should inform your doctor. Your doctor will reduce the dose of 
Levofloxacin Kabi if your kidneys are not working properly.
After haemodialysis or continuous ambulatory peritoneal dialysis (CAPD), no additional doses to the ones 
recommended according to the creatinine clearance are required.
The dosage to be given in patients with kidney problems is described in a specific section intended for your 
doctor and nurse, at the end of this leaflet.

Dosage in elderly and patients with liver problems
If you do not have any kidney problems, your doctor will prescribe the normal doses of Levofloxacin Kabi.

Dosage in children and adolescents (<18 years old)
Levofloxacin Kabi is contraindicated in children and growing adolescents.

Duration of treatment
The duration of therapy varies according to the course of the disease.
Levofloxacin Kabi should be continued for at least 2 to 3 days after body temperature has returned to normal 
and the symptoms have disappeared.
Once your condition has improved, the way your treatment is given may be changed from an infusion into a 
vein to tablets given orally at the same daily dose.

If you receive more Levofloxacin Kabi than you should
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Your doctor or nurse will ensure that you will receive the correct dose of Levofloxacin Kabi into the vein. 
An accidental overdose might result in central nervous system symptoms such as confusion, dizziness, 
impairment of consciousness, and convulsive seizures (fits) and heart disorders, possibly leading to 
abnormal heart rhythm. In the event of overdose treatment is according to symptoms.
Levofloxacin is not removed from the body by haemodialysis. No specific antidote exists.

If a dose of Levofloxacin Kabi is missed
If you are concerned that a dose may have been missed, talk to your doctor or nurse immediately.

If you have any further questions on the use of this product, ask your doctor or pharmacist.

4. POSSIBLE SIDE EFFECTS

Like all medicines, Levofloxacin Kabi can cause side effects, although not everybody gets them.

If any of the side effects gets serious, or if you notice any side effects not listed in this leaflet,  please tell 
your doctor or pharmacist.

The following side effects may occur during treatment with Levofloxacin Kabi:

Common (affects 1 to 10 patients in 100)
- Nausea (feeling sick), diarrhoea.
- Increase in blood levels of liver enzymes.
- Pain, reddening of the infusion site, inflammation of a vein in the leg.

Uncommon (affects 1 to 10 patients in 1 000 )
- Itching, rash.
- Loss of appetite, vomiting, pain in the abdominal region, stomach upset, wind (flatulence), constipation, 

indigestion.
- Headache, dizziness, drowsiness, sleeping problems, nervousness.
- Blood test abnormalities due to liver or kidney problem and increase or decrease in the number of some 

types of white blood cells.
- General weakness.
- Any antibiotic treatment that kills certain germs may lead to a disturbance of the microorganisms 

(bacteria and fungi) that are normally found in humans. Consequently, the number of other bacteria or 
fungi may increase.

Rare (affects 1 to 10 patients in 10 000 )
- General allergic reaction with symptoms such as urticaria (wheals), constriction of the muscles in the 

walls of the bronchioles and possible severe breathing problems.
- Bloody diarrhoea which in very rare cases may be indicative of an inflammation of the bowel. Please 

also see “Take special care” section.
- Sensation of tingling, trembling, convulsions (fits), confusion.
- Anxiety, depression, psychotic reactions, agitation (restlessness). 
- Tachycardia (abnormally rapid beating of the heart), low blood pressure.
- Joint pain, muscle pain, tendinitis (tendon pain and inflammation, e.g. Achilles tendon). Please also see 

“Take special care” section.
- Decrease in the number of blood platelets leading to a tendency to bruise and bleed easily.

Very rare (affects less than 1 patient in 10 000 )
- Swelling of the skin, sudden drop in blood pressure or collapse (shock).
- Increased sensitivity of the skin to sun and ultraviolet light.
- Hypoglycaemia (fall of blood sugar to a too low level), particularly in patients with diabetes.
- Numbness, vision and hearing disorders, disturbances of taste and smell.
- Hallucinations, psychotic reactions with risk of suicidal thoughts or actions.
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- Circulatory collapse (like an anaphylactic shock). 
- Tendon rupture (e.g. Achille tendon) which may occur within 48 hours of starting treatment and may be 

bilateral. Please also see “Take special care” section.
- Muscular weakness, which may be of special importance in patients with myasthenia gravis (muscle 

weakness condition).
- Inflammation of the liver (hepatitis).
- Disturbance of the kidney function and occasional kidney failure.
- Severe decrease in the number of white blood cells leading to symptoms such as recurrence or 

persistence of fever, sore throat and feeling more ill again.
- Allergic lung reaction, fever.

- Not known (frequency cannot be estimated from the available data) Severe blistering reactions of 
the skin and mucous membranes (Steven’s Johnson syndrome, toxic epidermal necrolysis and erythema 
exsudativum multiforme). If you experience such symptoms, consult your doctor immediately.

- Heart problems, such as Abnormal fast heart rhythm, life-threatening irregular heart rhythm, alteration 
of the heart rhythm (called ‘prolongation of QT interval’, seen on ECG, electrical activity of the heart) , 

- Muscle damage.
- Anaemia (decrease in red blood cells), decrease in the number of all types of blood cells.
- Allergic reactions (hypersensitivity), anaphylaxis may occur after first dose.
- Jaundice and liver problems

Other undesirable effects associated with the use of fluoroquinolone antibiotics
- Difficulties in the coordination of movements.
- Inflammation of the blood vessels.
- Attacks of porphyria in patients with porphyria (blood disorder).

5. HOW TO STORE LEVOFLOXACIN KABI

Keep out of the reach and sight of children.
Bottlepack:
Keep the medicine in the outer carton in order to protect from light.
Do not refrigerate or freeze.

freeflex bags: 
Do not store above 25°C.
Keep container in the outer carton in order to protect from light.
Do not refrigerate or freeze.

Do not use Levofloxacin Kabi after the expiry date which is stated on the bottle/bag and carton.
The expiry date refers to the last day of the month.

Levofloxacin Kabi should only be used if clear, greenish-yellow solution,  and free from particles. Discard 
any unused solution.

Medicines should not be disposed of via wastewater or household waste. Ask your pharmacist how to 
dispose of medicines no longer required. These measures will help to protect the environment.

6. FURTHER INFORMATION

What Levofloxacin Kabi contains
- The active substance is levofloxacin.
- Each ml of solution contains 5mg of Levofloxacin.
- 50ml of solution for infusion contains 250mg of Levofloxacin
- 100ml of solution for infusion contains 500mg of Levofloxacin
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- The other ingredients are sodium chloride, sodium hydroxide, hydrochloric acid and water for 
injection.

What Levofloxacin Kabi looks like and contents of the pack
Levofloxacin Kabi is supplied as a solution for infusion (to be given via a drip). The solution is clear and 
greenish-yellow.
It is provided in:
- 100 ml polyethylene KabiPac bottles filled with 50 ml or 100 ml (1, 10 and 25 bottles per pack).
- 100 ml polyolefine Freeflex bag system filled with 50 ml or 100 ml (10 and 20 bags per pack)
Not all pack sizes may be marketed.

Marketing Authorisation Holder
[To be completed nationally]

Manufacturer(s) 
Bottles
Fresenius Kabi Polska Sp. z o.o.
Wytwórnia Płynów Infuzyjnych
99-300 Kutno
Sienkiewicza 25
Poland

and 

freeflex®bags: 
Fresenius Kabi Norge AS
Svinesundsveien 80,
1789 Berg i Østfold
Norway

This medicinal product is authorised in the Member States of the EEA under the following names:

Check Republic Levofloxacin Kabi 5mg/ml infuzní roztok

Luxemburg Levofloxacin Kabi 5 mg/ml Infusionslösung 

The Netherlands Levofloxacine Fresenius Kabi 5mg/ml oplossing voor infusie

Poland Levofloxacin Kabi 

Slovakia Levofloxacin Kabi 5mg/ml infúzny roztok

This leaflet was last approved in {MM/YYYY}

-----------------------------------------------------------------------------------------------------------------------------------------
The following information is intended for medical or healthcare professionals only:

Administration
- Levofloxacin Kabi is administered by slow intravenous infusion.
- Inspect the bottle/bag before use. It must only be used if the solution is clear, greenish-yellow, 

practically free from particles.
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Infusion time
- The recommended infusion time is at least 30 minutes for 250 mg or 60 minutes for 500 mg 

Levofloxacin Kabi. 
-     No protection from light is necessary during infusion.
- It is known that infusions with ofloxacin (a related compound to levofloxacin) may cause tachycardia 

(abnormally rapid beating of the heart) and decrease in blood pressure, and in rare cases collapse may 
occur. 

- If a clear drop in blood pressure is observed during infusion with levofloxacin, the infusion will be 
stopped immediately.  

Dosage in patients with normal kidney function (creatinine clearance above 50ml/min)
- The dosage in patients with normal kidney function depending on the indication is described under 

section 3 “How Levofloxacin Kabi is given”.

Dosage in patients with impaired renal function (creatinine clearance 50ml/min) 

Dose regimen

250 mg/24 h 500 mg/24 h 500 mg/12 h

Creatinine clearance first dose: 250 mg first dose: 500 mg first dose: 500 mg

50 - 20 ml/min then: 125 mg/24 h then: 250 mg/24 h then: 250 mg/12 h

19-10 ml/min then: 125 mg/48 h then: 125 mg/24 h then: 125 mg/12 h

< 10 ml/min
(including haemodialysis 
and CAPD) 1

then: 125 mg/48 h then: 125 mg/24 h then: 125 mg/24 h

1No additional doses are required after haemodialysis or continuous ambulatory peritoneal dialysis (CAPD). 

Compatibilities
Mixture with other solutions for infusion:
Levofloxacin Kabi is compatible with the following solutions for infusion: 
- Glucose 50mg/ml (5%). 
- Glucose-Ringer 25mg/ml (2.5%).
- Sodium chloride 9mg/ml (0.9%). 
- Combination solutions for parenteral nutrition (amino acids, carbohydrates, electrolytes). 

Incompatibilities
- Levofloxacin Kabi should not be mixed with heparin or alkaline solutions (e.g. sodium hydrogen 

carbonate).

Conservation
Keep the medicine in the outer carton in order to protect from light.
Do not refrigerate or freeze.
Levofloxacin Kabi should be used immediately (within 3 hours) after opening in order to prevent any 
bacterial contamination. 
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